North Derbyshire Algorithm for Antiplatelet Therapy in Primary PCI- STEMI

For STEMI patients not undergoing PCI, NICE recommend aspirin and clopidogrel for at least 4 weeks.

Primary PCI for STEMI
Aspirin 300mg stat

Note: Prasugrel or Ticagrelor will be used only for STEMI patients where the decision by a cardiologists
has been made to nroceed to nrimarv PCI
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Evidence of active bleeding, prior history Advanced sinoatrial disease not yet treated
of intracranial haemorrhage with a permanent pacemaker but with no
active bleeding or prior history of
intracranial haemorrhage, stroke or
transient ischaemic attack
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Consider on an Load with Load with
individual basis for Ticagrelor Prasugrel
clopidogrel or no 180mg 60mg
P2Y12 inhibitor
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If both ticagrelor and prasugrel are not considered appropriate, clopidogrel
600mg loading dose should be considered
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Primary PCI
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**Maintenance dose up-to 12 months (recommended duration stated on discharge)

Aspirin 75mg plus
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Maintenance Maintenance Maintenance
Clopidogrel Ticagrelor 90mg BD Prasugrel 10mg OD
75mg oD (avoid strong cytochrome P450 (CYP)3A inhibitors Or 5mg daily if <60kg body
e.g. ketoconazole, clarithromycin. Moderate CYP3A weight or >75 years of age
inhibitors e.g. diltiazem may be used.)

After 12 months (or duration stated on discharge) discontinue ticagrelor (also see
below)/prasugrel/clopidogrel and continue aspirin 75mg daily long-term

Patients unable to tolerate ticagrelor should be considered for switching to prasugrel 10mg daily maintenance
dose (or 5mg daily if <60kg body weight or >75 years of age) if there is not contraindication to prasugrel.

There is no interaction between proton pump inhibitors and either ticagrelor or prasugrel; these should be used in
those at increased risk of bleeding. Do not use omeprazole if patient is switched to clopidogrel

**|n patients with Ml who are at high risk of further coronary events, treatment with ticagrelor may be extended
beyond one year (as per TA420) by downtitrating from 90mg twice daily to 60mg twice daily at one year and
continuing for a further three years (in combination with aspirin 75mg once daily). Follow cardiologist advice.
The decision on intended duration of ticagrelor treatment will be made during hospital admission for the index
myocardial infarction, usually following coronary angiography, and will be indicated in the discharge letter.
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